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 FCC / IC TEST REPORT Report No.  : FR6D2906-A 

 
Remark: #1 and #2 Fundamental Signal 
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 Polarization : Vertical 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #1 and #2 Fundamental Signal 
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Remark : Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured. 
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 Test Mode : Mode 8 
 Polarization : Horizontal 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #1 and #2 Fundamental Signal 
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 Polarization : Vertical 
■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #1 and #2 Fundamental Signal 
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Remark : Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured. 
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 Test Mode : Mode 9 
 Polarization : Horizontal 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #1 and #2 Fundamental Signal 
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 Polarization : Vertical 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #1 and #2 Fundamental Signal 
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Remark : Frequency from 18GHz to 40GHz, the emission emitted by the EUT is too low to be measured. 
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 Test Mode : Mode 10 
 Polarization : Horizontal 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #5 and #6 Fundamental Signal 
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 Polarization : Vertical 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #5 and #6 Fundamental Signal 
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Remark : Frequency from 18GHz to 25GHz, the emission emitted by the EUT is too low to be measured. 
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 Test Mode : Mode 11 
 Polarization : Horizontal 

■ The test that passed at minimum margin was marked by the frame in the following table. 
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Remark: #3 and #4 Fundamental Signal 


